
LUND UNIVERSITY

PO Box 117
221 00 Lund
+46 46-222 00 00

Improving methods of prospective life cycle assessment for wastewater treatment
process development and selection

Högstrand, Sofia

2025

Document Version:
Publisher's PDF, also known as Version of record

Link to publication

Citation for published version (APA):
Högstrand, S. (2025). Improving methods of prospective life cycle assessment for wastewater treatment process
development and selection. [Doctoral Thesis (compilation), Department of Process and Life Science
Engineering, Division of Chemical Engineering]. Department of Process and Life Science Engineering, Lund
University.

Total number of authors:
1

General rights
Unless other specific re-use rights are stated the following general rights apply:
[...]
When looking into these three definitions, I noticed differences and tried to make a 

distinction between them. I would consider the Swedish convention of terms to be 

more process-specific, the Metcalf and Eddy definition to be more function-specific, 

and the UWWTD to be more result-specific (see the three textboxes), and they may 

therefore be more relevant in different settings and serve different purposes. What I 

mean is, for example, the Swedish physical treatment may refer to processes as 

diverse as grit removal, sedimentation basins, and flotation, whereas utilising the 

Metcalf and Eddy definitions would categorise grit removal within preliminary 

treatment, sedimentation within primary or secondary, and flotation as secondary. 

The UWWTD definition does not look at the processes per se—rather, what result 

they have on the wastewater quality.  

Process-specific terms 

– Swedish convention (Terminologicentrum TNC, 1977) 

Mechanical: “Treatment consisting of preliminary treatment and 
primary sedimentation” 

Physical: “Treatment utilising the pollutants’ physical characteristics 
—e.g., sedimentation, flotation, centrifugation, filtration, sifting” 

Biological: “Treatment with micro-organisms to convert organic 
compounds into more stable forms. Main processes include activated 
sludge (AS), trickling filters, and ponds” 

Chemical: “Treatment with added chemicals—e.g., iron salts, 
aluminium salts, and lime. Chemical treatment can occur through 
oxidation, precipitation, coagulation, flocculation, etc.” 



21 

 

 

Function-specific terms 

– Metcalf and Eddy (2014) 

Preliminary: “Removal of wastewater constituents such as rags, 
sticks, floatables, grit, and grease, that may cause maintenance or 
operational problems with the treatment operations, processes, and 
ancillary systems.” 

Primary: “Removal of a portion of the suspended solids and organic 
matter from the wastewater.” 

Advanced primary “Enhanced removal of suspended solids and 
organic matter from the wastewater. Typically accomplished by 
chemical addition or filtration.” 

Secondary: “Removal of biodegradable organic matter (in solution or 
suspension) and suspended solids. Disinfection is also typically 
included in the definition of conventional secondary treatment.” 

Secondary with nutrient removal: “Removal of biodegradable 
organics, suspended solids, and nutrients (nitrogen, phosphorus, or 
both nitrogen and phosphorus)” 

Tertiary: “Removal of residual suspended solids (after secondary 
treatment), usually by granular medium filtration or microscreens. 
Disinfection is also typically a part of tertiary treatment. Nutrient 
removal is often included in this definition.” 

Advanced: “Removal of dissolved and suspended materials 
remaining after normal biological treatment when required for various 
water reuse applications” 

Perhaps the definitions according to Metcalf and Eddy are the most universally 

accepted within the wastewater sector globally. However, as time moves on, the use 

of the term “advanced” may prove to change—as it already has before—and might 

therefore not be sufficiently unambiguous. I believe that the definitions as put 

forward in the UWWTD may be more clear-cut and, as such, may prove a better 

way forward. However, there is always a lag phase of confusion when going from 

one paradigm to another. Perhaps the biggest differences in definitions between 

Metcalf and Eddy and UWWTD concerns secondary and tertiary treatment—more 

specifically, the definition as to where nutrient removal occurs. According to 

UWWTD, secondary treatment is only removal of organic matter, where nutrient 

removal is strictly categorised as tertiary treatment. Conversely, in Metcalf and 

Eddy, nutrient removal may be part of the secondary treatment, although it is also 

an important part in tertiary treatment.  



22 

 

Result-specific terms 

– UWWTD (EU Directive 2024/3019) 

Primary: “Treatment of urban wastewater by a physical or chemical 
process, or both, involving settlement of suspended solids, or other 
processes in which the BOD5 of the incoming wastewater is reduced 
by at least 20 % before discharge and the total suspended solids of 
the incoming wastewater are reduced by at least 50 %” 

Secondary: “Treatment of urban wastewater by a process generally 
involving biological treatment with a secondary settlement or another 
process which reduces biodegradable organic matter from urban 
wastewater” 

Tertiary: “Treatment of urban wastewater by a process which reduces 
nitrogen or phosphorus, or both, in urban wastewater” 

Quaternary: “Treatment of urban wastewater by a process which 
reduces a broad spectrum of micropollutants in urban wastewater” 

Within Paper II, I do not specifically classify the technologies (biological and 

chemical phosphorus removal) as either secondary or tertiary treatment. Within the 

thesis frame, however, as seen in Figure 1, I have chosen to utilise the more Metcalf-

and-Eddy-esque definition, labelling biological phosphorus removal as a secondary 

treatment (with nutrient removal) and chemical precipitation as tertiary treatment. 

This is motivated, since the baseline biological scenario also utilises post-

precipitation as a polishing step to reach the low effluent requirements, meaning that 

this scenario performs nutrient removal both in secondary and tertiary treatment. 

Perhaps this distinction is more understandable from the Swedish perspective of 

differentiating between biological and chemical processes.  

Regarding the usage of quaternary versus advanced wastewater treatment, I believe 

that the term “advanced treatment” may be more ambiguous and change meaning 

over time. I have therefore decided to use the term “quaternary treatment” within 

the thesis frame when discussing the technologies evaluated in Paper III. Within 

said paper, the UWWTD definition is used when stating the functional unit 

(quaternary treatment of 1 m3 secondary effluent). However, I used the current 

common literary jargon of referring to the evaluated technologies as advanced 

wastewater treatment (AWT) technologies (see e.g., Gallego-Schmid et al., 2019; 

Li et al., 2019; Risch et al., 2022). In doing so, I may involuntarily have contributed 

to continued ambiguity, but I use this platform to call for further update and 

standardisation of definitions. The latest edition of Metcalf and Eddy was written a 

decade ago—not to mention the Swedish terminology list that is half a century old; 

a lot has happened in that time, and both technologies and languages have developed 

since. 



23 

 

Although, I guess that when it comes down to it, perhaps it is not really that 

important whether EBPR should be classified as secondary or tertiary treatment. Or 

if ozonation is advanced or not. The more important question, and what I focussed 

my research on, is what environmental impacts the implementation of the different 

technologies would have. And to answer that, we need to know how to perform 

these environmental assessments. But before we go into that, let me describe the 

treatment plants that I have been working with, around which my research centres. 

2.3 Wastewater treatment in particular: Ängen WWTP 

Ängen WWTP is a soon-to-be-built treatment plant in Lidköping municipality, 

Sweden, that is planned to contain a lot of the latest technologies. At the time of 

writing, detailed process plans are being developed, and the finished WWTP may 

thus differ from what is explained in the following. 

Figure 2 shows the locations of the current and the planned WWTP in Lidköping. 

The current WWTP is outdated and operated at a level that exceeds its capacity. The 

new WWTP will be built on a new location on the other side of the town. The 

effluent will be emitted to a new recreational area with an artificial stream before it 

reaches the river Lidan and, a couple of kilometres further downstream, the lake 

Vänern (the largest lake in Sweden and the third largest in Europe). It will be of 

(Swedish) medium size with a capacity of 45 000 population equivalents (PE) and 

ability to treat 14 900 cubic meters of wastewater per day (Dahlberg, 2019).  

A simplified process schematic of Ängen WWTP is depicted in Figure 3. The 

WWTP will implement EBPR by adding an anaerobic reactor in the main line, as 

well as side-stream hydrolysis for production of volatile fatty acids (VFAs)—i.e., 

easily degradable substrate needed for the polyphosphate-accumulating organisms 

(PAOs) responsible for the excess uptake of phosphorus. Nitrogen removal is 

facilitated through pre-denitrification and nitrification. After the secondary clarifier, 

the water phase enters quaternary treatment, consisting of ozonation and post-

treatment with moving bed biofilm reactors (MBBRs). In these reactors, there will 

be the option of further nitrogen removal through post-denitrification by adding an 

external carbon source (ethanol). Subsequently, there will be the possibility of post-

precipitation with poly-aluminium chloride and disc filtration to ensure low levels 

of phosphorus in the effluent. The return sludge from the secondary clarifier is led 

through aerobic and anoxic reactors before a part of the sludge stream goes to the 

side-stream hydrolysis and is returned to the biological main line. 



24 

 

 

Figure 2 

Locations of the current and planned (Ängen) WWTP in Lidköping municipality, Sweden. 

The waste sludge is thickened and let into a phosphorus release reactor and another 

thickener, from which the phosphorus-rich water phase is led to the nutrient 

recovery stage, while the sludge is led, together with the primary sludge, to the 

digester. The produced biogas is led to a combined heat and power (CHP) unit for 

electricity and heat production which will be used on site, and any excess will be 

sold to the grid. After digestion, the sludge is dewatered with the ammonium-rich 

reject water sent to nutrient recovery before joining the return sludge treatment. The 

management of the dewatered sludge is not fully decided at the time of writing this 

thesis but may entail direct use as fertiliser or possibly pyrolysis (i.e., combustion 

in an oxygen-free environment to produce biochar). 

Nutrient recovery is performed by adding magnesium to the phosphorus- and 

ammonium-rich streams to create magnesium ammonium phosphate 

(MgNH4PO4·6H2O)—i.e., struvite. This struvite is dried and then used directly as a 

fertiliser or as a raw material in the fertiliser industry. 

 



 

 

 

F
ig

u
re

 3
 

S
im

p
lif

ie
d
 p

ro
c
e
s
s
 s

c
h
e
m

a
ti
c
 o

f 
th

e
 p

la
n
n
e
d
 Ä

n
g
e
n
 W

W
T

P
 p

la
n
t,
 L

id
k
ö
p
in

g
, 
S

w
e
d
e
n
. 



26 

 

However, as the Ängen WWTP is not yet constructed, a dynamic simulation model 

created in the project as a rendition of the planned plant, became an important tool 

for data acquisition in this thesis. Based on the technical description in the planning 

documents (Dahlberg, 2019) a model was created (Wärff, 2021) which was further 

refined in Paper II, and even more so in Paper IV. The model was developed in 

the Sumo22 simulation software (Dynamita, France) in the Sumo4N setting 

allowing for estimations of nitrous oxide emissions (Hiatt and Grady, 2008; Pocquet 

et al., 2016) as well as EBPR (Varga et al., 2018) and chemical precipitation 

(Hauduc et al., 2015). 

2.4 Wastewater treatment in particular: NPHarvest 

The NPHarvest technology for recovering nutrients from concentrated wastewater 

streams was developed at Aalto University, Finland, in the beginning of the 2020s 

(Righetto et al., 2021a, 2021b; Uzkurt Kaljunen et al., 2021). Through the use of 

solid-tolerant, hydrophobic, gas-permeable membranes, nitrogen in the shape of 

ammonia is recovered in a pure form. The membranes are operated at atmospheric 

pressure, potentially resulting in a low energy need. The NPHarvest process works 

well on highly concentrated waste streams, such as reject water from dewatering of 

digested sludge (Uzkurt Kaljunen et al., 2021). As displayed in Figure 4, prior to 

the membranes, there is a chemical pre-treatment with lime addition to precipitate 

phosphorus and organic material. The solids are removed in a settling tank with a 

subsequent bag filter in the form of a phosphorus- and calcium-rich sludge-like 

product. The lime addition also increases the pH so that the nitrogen in the solution 

is in the form of ammonia that permeates the membranes into the acid tank, where 

it reacts with sulphuric acid to form ammonium sulphate. The treated wastewater is 

then returned to the WWTP main line.  

Apart from the function of nutrient recovery, this technology also has the function 

of wastewater treatment. When used on a reject water stream, the load on the WWTP 

main line decreases, meaning that, for example, less chemicals for phosphorus 

removal and less energy for nitrogen removal are required in the main line. 

In 2021, the NPHarvest pilot plant (2.4 m3/d) was moved to Sweden and placed in 

the RecoLab testbed at Öresund WWTP in Helsingborg. The project, which was a 

collaboration between the local wastewater utility NSVA, Aalto University, Lund 

University, and Chalmers University of Technology in Gothenburg, resulted in my 

Paper I and a report in the Swedish Water Association’s development series 

(Högstrand et al., 2022). My main contribution to this project was the environmental 

assessment to aid further development of the technology. 



 

  

 

 

F
ig

u
re

 4
 

P
ro

c
e
s
s
 s

c
h
e
m

a
ti
c
 o

f 
th

e
 N

P
H

a
rv

e
s
t 
p
ilo

t 
p
la

n
t 
a
s
 u

s
e
d
 a

t 
th

e
 t
im

e
 o

f 
P

a
p

e
r 

I.
 



28 

 

  



29 

 

3 Life cycle assessment explained 

One of the first LCAs to see the light of day was a study conducted by a famous 

drink producer in 1969 to evaluate what type of packaging to use for their beverages 

(Bjørn et al., 2018). As time went on, the use of LCA penetrated other sectors; the 

first wastewater treatment LCAs (WWT-LCAs) were published in the 1990s 

(Tillman et al., 1998). Today, it has become an important tool also within 

governance to aid policymaking (Jegen, 2024). The early LCAs lacked consistency, 

prompting the need for international standardisation—which has been a continuous 

hot topic since (Bjørn et al., 2018). In 1993, SETAC1 published a Code of Practice, 

and in 2006, a general framework and methodological guidelines were standardised 

in the ISO 14040 and ISO 14044. Other important milestones for the LCA 

community were the releases of the ILCD2 handbook in 2010 and the PEF and OEF3 

guidelines in 2012 (Bjørn et al., 2018). 

The LCA perspective is a holistic perspective, systematically accounting for—and 

quantifying—environmental impacts connected to the life cycle of a specific 

product or function. By clearly defining the scope of the studied system, thoroughly 

collecting data, carefully assessing the impacts, and cautiously interpreting the 

results, a (for the goal) relevant assessment of the environmental impacts of a 

function may be obtained. The purpose of an LCA may be to aid learning by 

identifying hotspots and unintended burden-shifting between alternatives. It can 

also be used in decision-making or as part of external communication (Baumann 

and Tillman, 2004). In ISO 14044:2006, LCA is described like this: 

“LCA addresses the environmental aspects and potential environmental impacts (e.g. 

use of resources and environmental consequences of releases) throughout a product’s 

life cycle from raw material acquisition through production, use, end-of-life 

treatment, recycling and final disposal (i.e. cradle-to-grave).” 

 
1 The Society of Environmental Toxicology and Chemistry is a global, non-profit organisation 

founded in the US in the 1970s for communication between environmental scientists, managers, 